JACOBS

2020 Engineer's Report for
Sewer and Drainage System

Louisville and Jefferson County Metropolitan Sewer District
Sewer and Drainage System Revenue Bonds, Series 2020A

June 2020



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

In preparing this report, Jacobs has relied upon certain historical and projected performance data provided
by the Louisville and Jefferson County Metropolitan Sewer District (MSD). Jacobs has not independently
verified the detailed accuracy of such data. Additionally, the cost estimates presented for the FY 2021 CIP
projects appear to be reasonable for the work to be performed. The proposed FY 2021 CIP and the 5-Year
CIP are technically sound and are in accordance with generally accepted engineering practice.
[...]
Values represent calendar years (not fiscal years) taken from Discharge Monitoring Reports submitted to KDEP.

The impact of weather on the collective total WQTC flows is demonstrated in Figure 6-2. Daily maximum

flows can be 2.5 times higher than the monthly average flow.

300

200 -+

Million Gallons per Day

100

/

y | ANV A
\SNVNANINAA A~ NV

-

_Jul

T
q { = =
FY15

EEEEEGLE

B
Z

TT17T TTTT70
= ’L:|'-1
o ] o
= [ ==

SIGEEEE R LT

FY16 Fr17 FY20
Maonthly Average

= Daily Maximum

Figure 6-2: Historical Collective Flows from All WQTCs

52|Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

Given the Derek R. Guthrie and Morris Forman WQTCs receive flow from the combined sewer system, they
are most susceptible to high peak flows due to wet weather. The “wet season” impact is more clearly
demonstrated for the Morris Forman WQTC in Figure 6-3.

Morris Forman WQTC - Effluent Flow
180

Jan Feb

Mar Apr

g

g

-
~
S

2015
m 2016

u2017
2018
m2019
| = 2020
May Jun Jul Aug Sep Oct Nov Dec

Figure 6-3: Comparison of Monthly Flow from 2015 - 2020 for Morris Forman WQTC

Monthly Average Flow (mgd)
o
& 8 8 8

o
S

6.3.4 Historical Wastewater Loads

As shown in Table 6-6, excluding the Morris Forman WQTC, MSD has successfully met permit conditions
for its WQTCs. In September 2018, there was an exceedance of the maximum weekly average BOD
concentration.

Table 6-6: Historical Wastewater Loads — Annual Average BOD

T 2015 BOD 2016 BOD 2017 BOD 2018 BOD 2019 BOD
Permit Limits
Max Max Max Max Max
(Monthly Average,
warc Max Week Monthly ~ Weekly Monthly Weekly Monthly Weekly ~Monthly ~ Weekly =~ Monthly ~ Weekly
Average)y Average Average Average Average Average Average Average Average Average Average

(mg/L) I (mg/L) '(mg/L) I (mg/L) '(mg/L) I (mg/L) I (mg/L) I (mg/L) I (mg/L) I (mg/L)
coware  |(10mg/, 15mg/y)| 2.7 6 26 5 28 5 29 10 3.0 6
prewarc |GomgLasmg)l 103 " u T84 T 17 T2 " n Two " s Tus " ow
rwarc | emgLomg) [ 28 7 7 T 27T s T3 " o7 Tas T ow T30 o9
Howare  |(10mg/L, 15mg/)| 3.3 6 3 0 12 ‘60 122 "e1 ] 15 "Tssg !’ ou
mrwarc |omgLasmgy)l 313 7 140 " 36 " o126 "3 "o T osa T o1 T oer T oam

50.4 183 54.8 165 57.4 154 79.4 265 84.0 252

ke |
~
~

Exceedances are shown in red.

53|Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

As noted in Table 6-6, the Morris Forman WQTC has continued to experience permit exceedances for BOD
and TSS since the 2014 lightning strike incident. The primary reason for these exceedances is failure of
biosolids equipment (dryers, centrifuges, etc) which limited the plant's ability to reduce these pollutants. A
historical perspective of effluent BOD for the Morris Forman WQTC is presented in Figure 6-4.

Morris Forman WQTC - Effluent BODq

n 100

oo
=
=

X)

Jan- X

" H YA addad8 adad8 addaced adeadda 38 aa383ad99aa89

Sep
Now20

Mar-20

Figure 6-4: Effluent Quality from Morris Forman WQTC

6.4 Wastewater Treatment Programs

Most of MSD's investment at the wastewater treatment plants has been for asset management needs
resulting from aging and deteriorating assets. In addition to asset management needs, MSD is in the process
for addressing biosolids facilities and expanding one WQTC.

6.4.1 District-Wide Biosolids Management

The Morris Forman Water WQTC processes, markets (Louisville Green), and disposes of biosolids generated
from all of MSD ‘s wastewater treatment facilities. The existing dewatering and drying equipment have
reached the end of their useful life. Replacement of the biosolids infrastructure with a modern facility has
been reviewed by two independent consulting engineers. MSD is ready to proceed with design-build
procurement for the $198M project.

Due to the cost of the project, in 2018 MSD submitted a Letter of Interest to USEPA's Water Infrastructure
Finance and Innovation Act Program (WIFIA) to request participation in a low-interest loan program for the

Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

Morris Forman New Biosolids Facility. The project was accepted and the WIFIA loan closing date is scheduled
for the summer of 2020.

In the meantime, the biosolids facilities have continued to deteriorate at an escalated rate. This has resulted
in a situation in which MSD is able to process only 35% of the biosolids. In turn, the Morris Forman WQTC
effluent permit limits for total dissolved solids (TSS) and biochemical oxygen demand (BODs) are not
consistently met. In order to meet effluent permit water quality, MSD needs to process fewer biosolids at
the Morris Forman WQTC. This challenge will continue until the new Biosolids Facility is operational in
approximately five years.

In 2019, MSD commissioned Black & Veatch to prepare a District-Wide Biosolids Master Plan. The Master
Plan confirmed the new Biosolids Facility to be constructed via the WIFIA loan program is the recommended
long-term solution. The Master Plan identified short-term improvements that would help MSD achieve
permit compliance and support construction of the new facility. The short-term improvements include
replacing outdated equipment at Morris Forman (centrifuges and dryers) and offloading regional biosolids.
All six centrifuges were sent to the manufacturer for refurbishment in a phased approach. An emergency
certification project was issued in 2019 to replace the Morris Forman dryers.

To sufficiently offload regional biosolids from the Morris Forman WQTC, the Biosolids Master Plan
recommended MSD construct dewatering facilities for the regional WQTCs. This approach will significantly
increase MSD's reliability for processing biosolids. Staff and Black & Veatch confirmed the Derek R. Guthrie
WQTC has adequate space to accommodate construction and operation of a regional dewatering facility.
An emergency certification project was issued in 2019 to expedite off-loading the regional biosolids from
Morris Forman by constructing a dewatering facility at the Derek R. Guthrie WQTC.

Brief descriptions of the major biosolids projects included in the 5-Year CIP are listed below.

¢ New Biosolids Facility ($198M): This project will construct a modern biosolids processing facility
at the Morris Forman WQTC that utilizes a thermal hydrolysis process (THP) to create a useable
biogas. Benefits of the new facility include improved effluent quality; production of 4 MW of
power; decreased consumption of natural gas; and reduced landfill utilization capacity.

¢ Drying of Morris Forman WQTC Biosolids ($48M): The dryers at the Morris Forman WQTC have
been systematically failing over the past few years. In 2019, the last dryer failed and significantly
impaired MSD's ability to process biosolids. Under an emergency certification, MSD is
demolishing the outdated drying systems and replacing them with two state-of-the art dryers.
This investment will ensure continuous biosolids processing during construction of the new
Biosolids Facility and will provide added future system reliability. Additionally, the dryers will
remain part of the biosolids management strategy going forward. Construction began in 2019
and will be fully completed in 2022.

Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

e Dewatering of Regional Biosolids ($50M): Under an emergency certification, MSD is constructing
a dewatering facility at the Derek R. Guthrie WQTC to process biosolids from all the regional
WQTCs. The project includes an interim and permanent solution so regional biosolids could be
immediately off-loaded from the Morris Forman WQTC. The dewatered biosolids are being
landfilled in lieu of being pumped/hauled to the Morris Forman WQTC. Construction began in
2019 and will be fully completed in 2022. Regional biosolids were offloaded from the Morris
Forman WQTC in February 2020.

6.4.2 WQTC Expansions

The only facility currently undergoing a plant expansion is the Hite Creek WQTC. The Hite Creek WQTC
Expansion Project will increase the plant capacity from 6.0 to 9.0 mgd average daily flow. The increase in
capacity will reduce sanitary sewer overflows upstream of the facility and allow for future growth demands.
Rehabilitation at the facility will include the replacement of bar screens, existing ultraviolet system, and
sludge holding tank blowers. The addition of aeration capacity/nutrient removal, aeration tank blower
expansion and new tertiary disc filtration will increase treatment capacity. This project will provide the
ability to dewater sludge on-site, thus eliminating over 400 truckloads of sludge per month being trucked
to the Morris Forman WQTC.

6.4.3 Planning Initiatives

The 5-year CIP includes the following planning initiatives related to the WQTCs. These plans will be utilized
to implement a comprehensive asset management program, prioritize capital needs, and update the CRRP.

e Bells Lane Asset Management Plan, $330,000

e (CCWQTC Asset Management Plan, $330,000

e Comprehensive Facility Plan - Five Year Update, $450,000
e DRGWAQTC Asset Management Plan, $530,000

e FFWQTC Asset Management Plan, $320,000

e Floyds Fork Regional Facilities Plan Update, $300,000
e HCWAQTC Asset Management Plan, $500,000

e High Strength Waste Market Evaluation, $260,000

e MFWQTC Asset Management Plan, $1.5 million

e Odor Management Plan, $250,000

e SCADA Master Plan, $796,000

6.5 Wastewater Treatment Capital Projects

MSD continues to fund wastewater treatment projects with its annual CIP. Projects are generally a
combination of discrete local improvements and appropriations for as-needed asset replacements.

Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

6.5.1 Projects Funded from Program Notes

The two largest wastewater treatment projects completed since the last bond issuance are 1) the Bells Lane
Wet Weather Treatment Facility and 2) expansion of the Hite Creek WQTC. A list of representative projects
is provided in Table 6-7.

Table 6-7: WQTC Projects Completing Design/Construction Since 2017

Facility

Budget
ID

Project

Task Name

Lifetime
Actuals

Bells Lane Grit Classifier Drain

Design

D20222 | . S 12/5/2019 $3,871
Bells Line Finish
Lane | Hoo124 | Dol Lane Wet Weather construction |~ 7/31/2018 | $51,760,788
WWTE reatment Facility : inis .
H1g333 | Bells Lane WWTF EQ Basin Construction | 41082018 |  $3,448,992
Modifications Finish
D19038 | CCWQTC Hydraulics Study Study Finish | 2/22/2019 $54,590
Cedar | Di6272 | SOWATC Influent PS MCC Design 2/20/2020 $180,028
Creek pgrades inis .
WQTC | D19268 | CCWQTC Safety Items construction | 12/5/2018 $16,451
D19248 | CCWQTC Solids Study Study Finish | 2/28/2019 $34,711
DRGWQTC Clarifier Grout Repair | Design
Derek R D18292 and RAS Gate Replacement Finish 8/14/2019 $318,113
Guthrie | F14156 | DRGWQTCRAS 1and 4 Pump | Construction | 4/5/944q $1,502,673
waTtc Replacement _ Finish
D18225 | DPRGWQTC WWPS Finite Study 7/27/2018 $40,663
Element Analysis Finish
Floyds | 1ho0227 | FFWQTC Filter Evaluation Study 3/13/2020 $19,350
Fork Finish
Hite . Design
Creek H14126 | HCWQTC Expansion Finish 6/11/2019 $6,540,474
D15020 | MFWQTC Cake Pump Phase I Eif]?s'%” 8/1/2019 $296,471
D20167 | MFWQTC East Headworks HVAC Eif]?s'?]” 10/17/2019 $101,900
F14182 MFWQTC FEPS Pump Repair C.opstruction 9/30/2019 $148,077
and Motor Finish
Morris D19046 MFWQTC Ground Water Well 10 C.opstrucnon 3/6/2020 $178.428
Forman Replacement Finish
waTc | D1gze7 | MFWQTC Primary Sludge Line | Design 4/30/2019 $663,835
Replacement Finish
D19044 MFWQTC Primary Sludge Pump C.opstructlon 5/31/2019 $83.498
Compressor Finish
MFWQTC Secondary Electrical -
D18129 MCC Replacement Study Study Finish 1/31/2019 $54,920
MFWQTC Truck Unloading Design
D18118 Station Pavement Repair Finish 10/10/2019 $59.714
TOTAL WQTC PROJECTS | $65,507,546

Page




2020 Engineer’s Report for Sewer and Drainage System

JACOBS

6.5.2 5-Year CIP for Wastewater Treatment System

MSD will continue spending on the biosolids emergency certification projects started in 2019 and
completing in 2022. The majority of the 5-Year CIP related to biosolids is for the New Biosolids Facility to
be located at the Morris Forman WQTC. Additional placeholder projects have been added to incorporate
dewatering processes at the Cedar Creek and Floyds Fork WQTCs.

Annual capital investments are required to mitigate operator safety risks; maintain reliable system
operations; and upgrade to new more energy efficient technologies. During the 5-year CIP, the following
WQTC projects totaling $104 million will be partially or wholly budgeted for the regional WQTCs.

Table 6-8: Overview of 5-Year Forecasted Spending for Regional WQTCs

5-Year CIP
Wastewater Treatment Priorities Forecasted
Spending
Bells Lane Bells Lane Grit System Improvements
Wet Weather | Be|ls Lane WWTF Chemical Feed System Improvements Bells Lane
Facility $1.4 million
Bells Lane WWTF General R&R
CCWAQTC Admin Building Expansion & Painting
CCWAQTC Power & MCC Upgrades
CCWAQTC Oxidation Ditch Mods
Cedar CCWQTC Chemical Feed System Improvements
Creek CCWQTC Effluent Parshall Flume Upgrade $1C_ﬂ"’rmi% .
waQTtc CCWQTC Tertiary Filtration
CCWAQTC WAS Improvements & Dewatering Facility
CCWAQTC Expansion Project
CCWAQTC General R&R
DRGWAQTC Artificial Intelligence Pilot
DRGWQTC Clarifier Replacements & Grout Repair
Derek R. DRGWAQTC Disinfection Upgrades
Guthrie DRGWQTC Substation U-13 Modifications $3$§‘V:1ﬁlrgn
waQtcC DRGWQTC Alternate Outfall '
DRGWQTC Dewatering Facility
DRGWQTC General R&R
FFWQTC Chemical Feed System Improvements
Floyds FFWQTC Dewatering Facility FFWQTC
W’é‘;c FFWQTC General R&R $3.5 million
FFWQTC Enhanced Biological Phosphorous Removal Study
Hite Creek HCWQTC Chemical Feed System Improvements HCwQTC
waQTC HCWQTC General R&R $21.9 million

Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

5-Year CIP
Wastewater Treatment Priorities Forecasted
Spending
HCWQTC Expansion Project
General WQTC Elevator Repairs 12.6 milli
WQTCs WQTC General R&R/ $12.6 million
Total 5-Year CIP Forecast for Regional WQTCs | $104.3 million

The following projects totaling $245 million are forecasted for the Morris Forman WQTC in the 5-Year CIP.
The largest project is replacement of the biosolids facility.

Table 6-9: Overview of 5-Year Forecasted Spending for Morris Forman WQTC

5-Year CIP
Morris Forman WQTC Priorities Forecasted
Spending

Treatment

Process

MFWQTC Sedimentation Basin Rehabilitation™
MFWQTC Primary Sludge Line Replacement*
Primary MFWQTC Primary Sludge Line Replacement Phase 2* $4.4 million
Treatment  "yio\\OTC Daft Rehab & TWAS Piping Replacement
MFWQTC Primary Sludge Pump Station Structural Repairs
Secondary MFWQTC Secondary Clarifiers Structural Repairs*
Treatment | MFWQTC Clarifier Floor Repairs*
MFWQTC HPO Tanks Structural Repairs*
Disinfection MFWQTC Chlorine Contact Tanks Structural Repairs* $0.5 million
MFWQTC FEPS MCC Replacement*
Final Effluent ' MFWQTC FEPS Structural Repairs*
P”T,!“’E?,tg)tm" MFWQTC FEPS VFD Replacement*
MFWQTC FEPS Pump and Motor Repair*
MFWQTC Digester Control Building Structural Repairs*
MFWQTC Sodium Hypochlorite Building Relocation*
MFWQTC Centrifuge Replacement/Rehabilitation™
Biosolids MFWQTC LG Dryer Replacements* $206.3 million
MFWQTC New Biosolids Facility
MFWQTC Cake Pump Phase 2
MFWQTC General R&R
MFWQTC Radio Repeater
Other MFWQTC Sewer and Manhole Rehabilitation $30.9 million

MFWQTC OGA PTO & Chlorine Rail Car Demolition

$0.3 million

$1.7 million

59|Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

Treatment S-Year CIP

Process

Morris Forman WQTC Priorities Forecasted
Spending

MFWQTC Process Water Pump & VFD
MFWQTC Facility Repairs
MFWQTC Service & Blower Building Structural Repairs*
MFWQTC Chiller Replacement
Electrical | MFWQTC Upgrade PLCs $1.5 million
MFWQTC East Headworks HVAC*
Total 5-Year CIP Forecast for Morris Forman WQTC  $245.6 million

*project under consideration as part of the Agreed Order CAP.

60|Page



2020 Engineer’s Report for Sewer and Drainage System

JACOBS

7. Support Systems

MSD owns a large inventory of rolling stock, information technology systems, and above-ground facilities
that support MSD's operation of wastewater, stormwater, and flood protection systems. This equipment is